
 

i 
 

 

 

 

 

 

 

 

 

Controlling Lead Release from Premise Plumbing: A Pilot Scale 

Comparison of Sodium Silicates and Phosphate  
 

 

 

by 

 

 

 

 

Meghan B. Woszczynski  

 

 

Submitted in partial fulfilment of the requirements 

for the degree of Master of Applied Science 

 

 

 

at 

 

 

Dalhousie University 

Halifax, Nova Scotia 

July 2011 

 

 

 

 

 

 

 

 

 

 

© Copyright by Meghan B. Woszczynski, 2011 

 

 

 

 
 



 

ii 
 

 

DALHOUSIE UNIVERSITY 

DEPARTMENT OF ENVIRONMENTAL ENGINEERING  

 

 

The undersigned hereby certify that they have read and recommend to the Faculty of 

Graduate Studies for acceptance a thesis entitled “Controlling Lead Release from Premise 
[...]
regulatory limits of 15µg/L for lead. In Figure 2.1, the evolution of lead from the switch 

in disinfectant from chlorine to chloramines is shown. 

The change in water chemistry was the cause of the high lead release due to the switch 

from chlorine to chloramines. Years of using chlorine assisted the oxidation of Pb(II) in 

the lead service lines to lead oxide on the surface of the pipes.  After the disinfectant 



 

12 
 

 

changeover, chloramines caused the lead oxide to reduce to soluble Pb(II), resulting in 

high lead levels. 

The consequents of changing disinfectants from chlorine to chloramines were rarely 

understood until Washington D.C. Lessons learned from Washington were applied to 

other utilities switching from chlorine to chloramines. San Francisco’s distribution 

system is an example where a switch from chlorine to chloramines did not cause high 

lead release.  Factors that achieved this were: removing lead service lines, moderating 

free chlorine residual before switching to chloramines, and maintain a high pH in the 

distribution system (Wilczak et al., 2010). 

 

 

Figure 2.1 Lead sampling reported in Washington D.C. (Edwards & Dudi, 2004) 

 

2.4.2.1 Comparing the Water Chemistry of Chlorine and Chloramines  

 

Free chlorine is a very strong oxidantizer. It is able to oxidize (the loss of electrons and the 

gain of oxygen) Pb(0), metallic lead, and Pb(II), a lead ion, to lead oxide (PbO2), which is the 

Pb(IV) solid phase(Davidson, et al.,2004). Lead oxide is insoluble in water and thus reduces 



 

13 
 

 

the amount of lead in drinking water. In Edwards and Dudi (1996) it was found that chlorine 

reacts with soluble Pb(II)  to rapidly precipitate to insoluble lead at the bench scale level. 

Similar results have also shown that Pb(IV) oxides will form over time in chlorinated water (< 

3mg/l as Cl2) with a pH range of 6.65 – 10 (Lytle & Schock, 2005).  

On the other hand, chloramines, NH2Cl, are a weaker oxidant. Chloramines create an 

environment that will reduce (gain of electron and the loss of oxygen) PbO2 and/or destabilize 

PbO2 to Pb(II). Pb(II) is the lead ion that is soluble, contributing to the increase of lead in 

drinking water. The decomposition of chloramines is increased at lower pH values. In addition 

to lead, chloramines have been shown to reduce Fe(II) (Vikesland and Valentine, 2000). The 

switch to chloramines will cause the oxidization reduction potential of the water to decrease. 

This may cause the reduction of lead oxide to the soluble Pb(II), which causes increased lead 

levels in drinking water(Lin and Valentine, 2008, Switzer et al., 2006). The rate at which 

Pb(II) is released may be proportional to the rate of chloramines decomposition. Figure 2.2 

suggests that the species responsible for the reduction of lead oxide is likely a species that is 

produced during the decay of chloramines (Lin and Valentine, 2008).  

 

Figure 2.2 Reduction and oxidation of Lead (Lin and Valentine, 2008) 

 

2.4.2.2 Nitrification  

 

Nitrification is a microbiological process that oxidizes ammonia to nitrite and then 

nitrate. Nitrification is associated with the use of chloramines as a disinfectant and can 

cause additional lead release. When ammonia is added to water, it will react with free 



 

14 
 

 

chlorine to form chloramines. Over time, chloramines will degrade and ammonia will be 

released. Nitrification is a two-step process. First ammonia is oxidized by oxygen through 

the utilization of ammonia oxidizing bacteria (AOB) and converted to nitrite (equation 6).  

Nitrosomas is an example of AOB that involved with this step (Watson et al., 1981).  

Equation 6 

 

In the second step, nitrite is oxidized by nitrite oxidizing bacteria to nitrate (equation 7). 

The genus most associated with this step, is Nitrobacteri (Watson et al.,1981). 

Equation 7 

 

In wastewater treatment, nitrification is a beneficial mechanism to remove ammonia. 

However in drinking water distribution systems, nitrification can cause the following 

adverse impacts to happen: increase in the amount of bacteria, decreased in the dissolved 

oxygen, lower the pH, and accelerate the loss of disinfectant (Zhang et al., 2008a; Wolfe 

et al., 1990; Zhang et al., 2009; Wilczak, et al., 1996; Edwards & Dudi, 2004; Zhang et 

al., 2007).  

The process of nitrification will most often happen in a residential house due to the 

stagnation times in premise plumbing. In the distribution system water is continually 

moving, but overnight stagnation in likely to occur in a home. In a study conducted by 

Zhang et al., (2008b) lead pipes showed more nitrification indicators than PVC pipe. The 

equation 8 exhibit how lead and nitrate react to form nitrite (Uchida and Okuwaki, 1998), 

which allows the nitrite oxidizing bacteria to utilize more nitrite. 

Equation 8 

  

The oxidation of ammonia to nitrite and then to nitrate, by bacteria produces acid that in 

turn will lower the pH, which further enhance leads release. However, other effects of 

nitrification including the amount of nitrite and nitrate produced, and the reduction in 

  

NH3 +O2 ®NO2
- + 3H+ +2e-

  

NO2
- +H2O®NO3

- +2H+2e-

  

Pb+NO3
- ®NO2

- +PbO



 

15 
 

 

inorganic carbon and dissolved oxygen, did not cause significantly more lead leaching 

(Zhang et al., 2009).  The amount of nitrate in potable water can lead to lead increase 

from solder (Nguyen, 2010).  

Ammonia oxidizing bacteria (AOB) are responsible for the oxidation of ammonia to 

nitrite and then to nitrate. There is great difficulty in growing AOB for quality control 

and comparison for gel techniques. The process is lengthy, and requires specific 

conditions. Most often measuring pH, nitrite, nitride, and the loss of ammonia can 

determine the presence of nitrifying bacteria. AOB has shown resistance to chloramines 

more so than free chlorine (Wolfe et al., 1990). When disinfectant are removed from 

water, such as with granular activated carbon (GAC) in home filters, nitrification can 

quickly be established again (Zhang et al., 2008a). 

2.5 Lead Sampling in Canada 

 

Health Canada has a maximum level of lead in drinking water to be 10µg/L. Health 

Canada takes a two tier approach to measuring lead in residential homes. With the first 

tier approach, testing for lead is done after a least a 6 hr station time with a 1L first draw 

sample. If more than 10% of samples sites are greater than 15µg/L (the lead action level), 

then tier 2 sampling is started. Tier 2 sampling only occurs that those taps that exceeded 

the 15µg/L limit. With tier 2 sampling, 4 consecutive 1 L samples are taken after a 

minimum stagnation time of 6 hours. Each 1L sample is analyzed separately to develop a 

profile of lead contributions from the facet, household plumbing, and lead service line. 

From there correction action can be taken to determine the cause of the lead 

contamination and the solution. 

 

 

 

 

 



 

16 
 

 

Chapter 3.0 Methodology   
 

3.1 Location of Study 

 

 The pilot studies were done in Halifax, Nova Scotia at the J.D. Kline Water Supply 

Plant. The source of raw water is from Pockwock Lake. The plant provides water for the 

regions of Halifax, Bedford, Sackville, Timberlea, Fall River and Waverley.  The 

watershed is approximately 5661 hectares and is jointly managed by the Halifax Regional 

Water Commission. The J. Douglas Kline Water Supply Plant (JDKWSP) at Pockwock 

Lake was commissioned in 1977. Its current daily production of water is 90 Million 

Litres(ML)/day, but has a maximum capacity of up to 220 ML/day.  

The JDKWSP was used for the pilot scales experiments due to the close relationship 

between the Halifax Water Commission and Dalhousie University. With Halifax Water’s 

Water Quality Master Plan this research partnership is able to provide innovation into 

water treatment to insure that Halifax’s population is being provided with the best water 

quality possibleTable 3.1  provides an indication of the general water characteristics that 

are being treated at the JDKWSP during 2009. This water is characterized by low 

turbidity, pH, and alkalinity; very typical of surface water in Nova Scotia. 

Table 3.1  Raw water characteristics of Pockwock Lake during 2009 

Parameter Raw Water 

pH 5.16 

Turbidity (NTU) 0.4511 

Temperature (°C) 8.85 

 

The JDKWSP is a direct filtration water treatment plant, as seen in Error! Reference 

ource not found.. Water was pumped from Pockwock Lake to the plant.  Lime and 

potassium permanganate are then added for the oxidation of iron and manganese.  Next 

the pH is lowered with carbon dioxide to ensure proper coagulation with alum. During 

the winter months, a polymer is added to assist with coagulation. Mixing and flocculation 



 

17 
 

 

occurs next in three parallel flocculation tanks. After flocculation, filtration occurs in dual 

layer media (sand and anthracite),  free chlorine is added prior to filtration. Directly after 

filtration the water is stored in a clear-well. Right before the water is sent to the 

distribution system, free chlorine, fluoride, sodium hydroxide (pH adjustment) and 

polyphosphates (corrosion control) are added.  

The bulk of the distribution system in Halifax is made up of a combination of cast iron, 

and ductile iron pipes, there is a small percentage of PVC piping.  The Halifax Water 

Commission has set out to replace lead service lines leading all the way to the customers’ 

house. 

3.2 Experimental Set-up 

 

The pilot scale experiments were done in the basement of the (JDKWSP) Halifax, Nova 

Scotia. The following section will describe how the pipe loops and copper pipe rigs were 

operated. 

On the full-scale level, assessing the impacts of corrosion is difficult and can be 

impossible due to the unknown impacts to public health. On the other hand, pilot scale 

studies can determine what the full scale consequences of making changes to water 

chemistry are.  Pipe rigs are an effective tool to evaluate many alternated conditions for 

corrosion control in a distribution system. 

The pipe loops that are used in this study are used simulate the distribution system. They 

have been used in many studies in Dr. Gagnon’s laboratory (Maddison, 2000; Esinor,. 

2002; Rutledge, 2003). These studies have focused on just on the drinking water 

distribution system.  

 

 

 



 

18 
 

 

Figure 3.1 Process diagram of JDKWSP 

 

1
8

 

 

 



 

19 
 

 

Copper pipe rigs were added to study the effect of corrosion in the home. Studying the 

implication of corrosion in premise plumbing can be challenging, as stagnation time can 

vary in households. The advantages of the copper pipe rigs are that variables, such as 

stagnation time, can be controlled and evaluated against other conditions. 

The copper pipe rigs used for this study were created for another thesis (Dobrough, 2009) 

also focused on lead in domestic plumbing. Stagnation time was based on Joelle’s theses, 

which were designed for the upcoming Health Canada Drinking Water Guidelines.  

3.2.1 Pipe Loop Set up 

 

There were six recirculating pipe loops used for the pilot scale. The pipe loops were used 

to simulate water aging that would occur in an actual drinking water distribution system. 

The hydraulic retention time of the water in the pipe loops could vary up to 24 hours. For 

this study it was set at a time of 12 hr. The velocity of the water is also a representative of 

a real distribution system as proven in this thesis (Rutledge, S. 2003) at 0.03m/s(1fgs). 

To simulate premise plumbing in a home, once through copper pipe racks were 

constructed for each pipe loop. The copper pipe racks were first used in Joelle’s thesis for 

approximately one year. The design of the copper pipe racks was based on studies done 

by Yannoni and Covellone (1998) and Churchill et al., (2000). The copper pipe racks are 

made up of seven, 13 foot length of ½”diameter Class M copper pipe. There are twenty 

four 50:50 lead:tin solder joints that connected the seven 12 foot pieces together. At each 

end of the copper pipe racks there was a brass fitting to connect tubing from the reservoir 

bins to the copper pipe racks and at the other end to collect samples. All six pipe loops 

operated independently from each other. The pipe loops are arranged in 3 stacks of 2. 

Figure 3.2 shows the actual set up of the pipe loops in the basement of the JDKWSP. 



 

20 
 

 

 

Figure 3.2 Actual set up of pipe loop in the basement of JDKWSP 

 

As described by Rutledge (2003), the Dalhousie pipe loops are made up of five 

components. These components are: the test section, the recirculation pump, the return 

section, the transition section, and the steel support frame. Figure 3.3 provides a detailed 

drawing of these components. For this study the addition the copper pipe racks (as seen in 

the background of Figure 3.2) was attached to reservoir bins that collected water from the 

effluent of the pipe loops. 

 

Figure 3.3 Detailed drawing of pipe loop (Rutledge 2003) 

1. Test Section

3. Return Section2. Recirculation Pump

4. Transition Section
5. Aluminum Support Frame

1. Test Section

3. Return Section2. Recirculation Pump

4. Transition Section
5. Aluminum Support Frame



 

21 
 

 

 

For this thesis, the test section in the pipe loop was PVC pipe that had a diameter of 100-

mm (4”) pipe and 1.82m (72”) in length. This can be changed depending on the purpose 

of the study; previous studies with the pipe loops have used cast iron pipes. PVC was 

chosen because this material limited corrosion to only that coming from the premise 

plumbing of the copper pipe racks. To connect the test section to the rest of the pipe loop 

Class 150 Flanges were mounted to the transition section of the pipe loop. Figure 3.4 

shows the test section used for this study along with the flange connection. 

 

Figure 3.4 Close up of PVC test section of pipe loop 

 

To recirculate the water through the pipe loop a Grundfos (Grundfos Canada Inc.,, 

Burlington ON) centrifugal pump rated at 146 L/min (38.5gpm) at 2.1 m (7.0) of head 

was used (Figure 3.5). This pump had 3 speeds. The pump was set at the lowest setting of 

0.3m/s (1 fps), which is typical of drinking water distribution system velocities 

(McAnally and Kumaraswany 1994; Camper 1996). 



 

22 
 

 

 

Figure 3.5 Recirculation pump used in the pipe loops 

 

The transition section of the pipe loops used a series of PVC coupling to change the size 

from 25mm (1”) to 100mm (4”) pipe to provide a connection between the test section and 

the return section.  The transition section also contained a 250mm (10”) long 100mm (4”) 

PVC pipe section with a Class 150 flange. This proved a located for attaching the effluent 

port. The effluent port would then discharged water to the reservoir bins to be pumped in 

the copper pipe rigs 

The function of the return section was to move fluid from the test section to the influent 

of the recirculation pumps, then from the pump back to the test section. The return 

section was made up of 25mm (1”) schedule 40 PVC pipe and pipe fittings. The influent 

port (Figure 3.6) was located on the return section of the pipe loops. An external 

chemical feed pump pumps the water through the influent port. The amount of water that 

is flowing through the influent determine the hydraulic retention time in the pipe loop. 



 

23 
 

 

  

Figure 3.6 Influent port for the pipe loop 

 

The steel frame of the pipe loop encases all sections of the pipe loop. It is painted in red 

corrosion reduction paint. The weight of a pipe loop with no water in it is approximately 

120kg (260lbs). The steel frame can also be stacked, up to three pipe loops, to minimize 

the footprint if necessary. 

3.2.1.1 Pipe Loop Process 